
©2019 Copyright Kappers Fabricating, Inc.   All rights reserved Page 1

Front Receiver		  PART #101780

Item # Qty. Description
1 1 Upper Receiver

2 2 Upper Receiver Clamp

3 1 HK-362

3.1 4 3/8”-16 x 1.00 Carriage Bolt

3.2 2 3/8”-16 x 1.25 Hex Flange Bolt

3.3 6 3/8”-16 Hex Flange Nylock Nut

Kit Components:

POLARIS RANGER XP 1000 UPPER RECEIVER

1

2

3.3

3.2

3.1
3.1



©2019 Copyright Kappers Fabricating, Inc.   All rights reserved Page 2

Note: Make sure all hardware needed to complete this 
mount is in the package. Thoroughly read through and 
understand the instructions before installing.

1.	 If a winch is already installed on the machine,         
remove the cable hook and fairlead/hawse and set  
them aside as they will be re-installed in a later step.

2.	 Hold Front Upper Receiver (1) in place as shown 
in Figure 2. Note: If there is a winch installed on 
the machine, the winch cable will have to be fed 
through the fairlead opening on the receiver.

3.	 Secure Upper Receiver (1) to the top horizontal tube 
on the front bumper by placing Receiver Clamp (2) 
over the bumper tube and loosely fastening it to   
Upper Receiver (1) using 3/8 Carriage Bolt (3.1) 
and Nut (3.3) as shown in Figure 1. (Passenger side 
shown) Repeat step 3 for driver side.

4.	 Secure the bottom of Upper Receiver (1) to the   
fairlead opening in the OEM front bumper using 3/8 
Bolts (3.2) and Nuts (3.3) as shown in Figure 2.

5.	 If a winch is installed on the machine, place the    
fairlead/hawse over the fairlead opening in the     
Upper Receiver (1) and fasten using Bolts (3.2) and 
Nuts (3.3) and re-install the cable hook.

6.	 Tighten all hardware evenly.

Figure 1

Figure 2

INSTALLATION INSTRUCTIONS
3.1

3.3

2

3.1
3.3

3.2
3.3

1

1


